g SPIRIT

COMMERCIAL

Model No.16207478500

CIC850 FITNESS BIKE

OWNER'S MANUAL




Spirit Fitness



TABLE OF CONTENTS

5 PRODUCT REGISTRATION

6 IMPORTANT SAFETY INSTRUCTIONS

/ IMPORTANT OPERATION INSTRUCTIONS
Q CIC850 ASSEMBLY INSTRUCTIONS

21 CONSOLE INSTRUCTIONS

31 TROUBLESHOOTING

38 GENERAL MAINTENANCE

39  MANUFACTURER'S LIMITED WARRANTY
4] EXPLODED DRAWING

42 PARTS LIST

Thank you for purchasing our product, please save these instructions. Please do not perform or attempt any
customizing, adjustments, repair or maintenance that is not described in this manual.

www.spiritfitness.ca



SPIRIT

COMMERCIAL

S

Congratulations on your new Indoor Cycle and welcome to the Spirit Fitness family!

Thank you for your purchase of this quality group indoor cycle from Spirit Fitness. Your new
indoor cycle was manufactured by one of the leading fitness manufacturers in the world and

is backed by one of the most comprehensive warranties available. Through your dealer, Spirit
Fitness will do all we can to make your ownership experience as pleasant as possible for

many years to come. If not purchased direct from Spirit Fitness, the local dealership where

you purchased this indoor cycle is your administrator for all Spirit Fitness warranty and service
needs. Their responsibility is to provide you with the technical knowledge and service personnel
to make your experience more informed and any difficulties easier to remedy.

Please take a moment at this time to record the name of the dealer, their telephone number,
and the date of purchase below to make any future, needed contact easy. We appreciate your
support and we will always remember that you are the reason that we are in business.

Yours in Health,

Spirit Fitness
NAME OF DEALER

DEALER PHONE #
PURCHASE DATE

Spirit Fitness



RECORD YOUR SERIAL NUMBER

Please record the serial number of this filness product in the space provided
below.

Serial Number Location

Serial Number:

REGISTER YOUR PURCHASE

The product registration must be completed. Please visit us at www spiriffitness.ca/warranty
under the Support fab to register online.

www.spiritfitness.ca



IMPORTANT SAFETY

INSTRUCTIONS
/\WARNING

Use this equipment only for its infended use as
described in this manual. Do not atfempt fo ride this
bike at high pedal speeds until you have ridden the
bike for some time and are comfortable riding at slower

pedal speeds.

The bike is NOT equipped with a freewheel system
which means that when the flywheel is in motion, the
pedals will be in motion. Do not attempt to stop the unit
by applying backward pressure to pedals while they
are turning as knee injury may occur. Do not affempt to
remove your feet from pedals while they are moving.

Wait for flywheel o coast to a stop before dismounting
the bike. If you want to stop the flywheel, push down on
the resistance,/brake knob.

Serious injury or death may occur from overraining.
Consult a medical doctor or qualified fitness instructor
fo defermine an exercise program appropriate for your
level of fitness.

Do not attempt to turn the pedal cranks by hand. Do
not touch any driving mechanism while it is in motion as
possible injury could occur.

Spirit Fitness

In a home sefting, keep children away from the bike
when it is not in use. Keep children and pets away
from the unit while it is in use.

Do not affempt to perform dip movements on

handlebars.

Never drop or insert any object into any opening of

the bike.
Only use the bike on a stable, level floor.

Follow instructions for safe use of the equipment
including proper seat position, handlebar position,
and use of foot positioning system of pedals. Do not
affempt to pull up handlebar post and seat post over

the ‘MAX." level

For safe operation, allow for at least Tfoof (30cm) of
free space to either side of the unit and 2 feet (60cm)
of free space to the rear of the unit.

Regularly examine the bike for damage and

wear. Inoperable components should be replaced
immediately or the equipment should not be used until
it is repaired.

This equipment is not intended for use by persons with
reduced physical, sensory or metal capabilities, or lack
of experience and knowledge, unless they have been
given supervision or insfruction concerning use of the
equipment by a person responsible for their safety.
Keep children under the age of 13 away from

this machine.



« Failure to follow all guidelines may compromise the effectiveness of the exercise experience, expose yourself (and
possibly others) fo injury, and reduce the longevity
of the equipment.

SAVE THESE INSTRUCTIONS - THINK SAFETY!

IMPORTANT OPERATION
INSTRUCTIONS

NEVER expose the bike to rain or moisture. This product is NOT designed for use outdoors, near a pool
or spa, or in any other high humidity environment. Maximum environmental ratings are 40-120 degrees
Fahrenheit, 95% humidity non-condensing (no water droplets forming on surfaces).

www.spiritfitness.ca



B
2z <
Yo
[ L
TZ %
O v X
= D O
_Ll_m.R
=
SO =
SANnm
5 <
qVB
w1 g
A
Z
<
T
—>
oy
<
—
(W,
<
S~
&)
[a%4
s
[a'4
O
[
= —
T 3
%) %)

\ .\\\\.\\ol/
A >

, ) ‘ %\ D
W
&

REAR STABILIZER

FLYWHEEL

MAIN FRAME

PEDALS
LEVELERS

FRONT STABILIZER

TRANSPORT WHEELS

Spirit Fitness



CIC850 PRE-ASSEMBLY

Main Frame

Adjustment Handlebar Knob

Handlebar

D)

Console

i)

Front Stabilizer

Water Bottle Holder

Pedals

eN

Dumbbell Holder

Rear Stabilizer

A

Handlebar Post

Console Bracket

www.spiriffitness.ca

TOOLS INCLUDED:

Q 4mm Allen Wrench A

Q 5mm Allen Wrench B

Q 13/14/15/17mm Combination Wrench C
Q M22 Wrench D

Q 2mm Allen Wrench E

PARTS INCLUDED:

1 Main Frame

1 Front Stabilizer

1 Rear Stabilizer

1 Adjustment Handlebar Knob
1Water Bottle Holder’
1 Handlebar Post

1 Handlebar

2 Foot Pedals

1 Hardware Kit
TABLET Holder
Console

Dumbbell Holder
Console Bracket

O0O0000000000DO

S —



CIC850 STEP ONE

HARDWARE FOR STEP 1

PART TYPE DESCRIPTION QTY
65 ALLEN HEAD BOLTS MBXT.25X55L 2
5 FLAT WASHER M8 2

Spirit Fitness

1. Gother HARDWARE FOR STEP 1.

2. Position the FRONT STABILIZER (3) on

the FRAME BRACKET as showed in

the figure. Make sure the TRANSPORT
WHEELS are facing up and toward the
front of the bike.

3. Attach the STABILIZER with 2 ALLEN

HEAD BOLTS (65), 2 FLAT WASHERS (5).
Do not over tightened as the deformation of
stabilizer may occur.

4. Make sure the LEVELING FEET with nut
are fully screwed info the STABILIZER




CIC850 STEP TWO

HARDWARE FOR STEP 2
PART TYPE DESCRIPTION QrY
65 ALLEN HEAD BOLTS M8X1.25X55L 2
5 FLAT WASHER M8 2

1. Gather HARDWARE FOR STEP 2.

2. Position the REAR STABILIZER (10) on
the FRAME BRACKET as showed in the
figure.

3. Attach the STABILIZER with 2 ALLEN

HEAD BOLTS (65), 2 FLAT WASHERS (5).
Do not over tightened as the deformation of
stabilizer may occur.

www.spiritfitness.ca



CIC850 STEP THREE

HARDWARE FOR STEP 3

PART TYPE DESCRIPTION QrY

104 KNOB STARPOP-PIN 1

Spirit Fitness

1. Remove the STAR-POP PIN (104] from the
components box and turn clockwise
fo tighten firmly into the FRAME with
WRENCH (D).



CIC850 STEP FOUR

NOTE: Insert handlebar post into main frame first.

HARDWARE FOR STEP 4

PART TYPE DESCRIPTION QrY
1101 CONSOLE DT-3268F 1
109 CONSOLE BRACKET / 1
1104 SCREW MS5*15L 1
30 HANDLEBAR / 1
105 | WATER BOTTLE HOLDER BIACK 1
106 TABLET HOLDER BLACK 1
103 SCREW M6*P1.0*20L 2
111 FLAT WASHERS M6[D16*d6.5*1.01) 2

1. Gather HARDWARE FOR STEP 4. Handlebars
should be attached for assembly process.
2.1 Remove the battery cover from the back of the
CONSOLE (110-1). Screw for securing battery
cover can be found inside compartment. Insert
2 AAA baftteries inside the battery compartment
and reinstall the battery cover. When battery
working voltage is low, the "low battery”
indicator will show up on the console display.
2.2 Place the CONSOLE BRACKET (109) on the back of
the console and secure using the 1 SCREW (110-4) from the
console box. Tighten with Combination Cross Wrench (C).

3 Position the CONSOLE BRACKET (109) on the HANDLEBAR (30) making sure to align the screw holes with the screw holes
of the Handlebar. Align the screw holes of WATER BOTTLE HOLDER (105) with TABLET HOLDER (106) and the
CONSOLE BRACKET (109) and the Handlebar. Secure using 2 SCREWS (103) and 2 FLAT WASHERS (111)

and fighten with Lhex Wrench (A]. NOTE: Reverse STEP FOUR assembly steps when replacing console battery.

www.spiritfitness.ca



CIC850 STEP FIVE

Spirit Fitness

HARDWARE FOR STEP 5
PART TYPE DESCRIPTION QrY
35 SAFETY PIN / 1
37 HANDLEBAR POST / 1
27 Flat cross head screw M5*P0.8*8L 6
28 Spring Washer SW5*1.0t 6
113 Left dumbbell Holder / 1
114 Right dumbbell Holder / 1

. Gather HARDWARE FOR STEP 5.
. Pull out the SAFETY PIN (35) and slide the

HANDLEBAR onto the POST (37).

. Insert the HANDLEBAR ASSEMBLY into the

FRAME TUBE aond tighten firmly with STAR-POP PIN.

. Remove the 3 SCREWS (27) with 3 SPRING

WASHERS (28) from the seat slider assembly.
Attach the LEFT DUMBBELL HOLDER (113) to
the seat slider and secure with 3 SCREWS (27)
and 3 SPRING WASHER (28) by the wrench
(C) tightenly.

. Repeat for the RIGHT DUMBBELL HOLDER

(114).



CIC850 STEP SIX

www.spiritfitness.ca

HARDWARE FOR STEP 6
PART TYPE DESCRIPTION QrY
136R/L PEDAL JD-304 1

. Remove pedals from the components box.

. look at the end of the pedal axle and notice each

pedal is marked with an R and L on the spindle.
It is indicated which side of bike the pedal is
intended to assemble.

. locate the pedal marking R on the spindle on

the right side of crank (Chain guard side). Turn
clockwise to tighten by wrench C firmly. If possible,
apply some grease to the threads before engaging
fo the crank.

. locate the pedal marked L on the spindle on the

left side of the crank. Turn counterclockwise to
tighten by wrench C firmly. If possible, apply some
grease to the threads before engaging to the crank.



[ | HARDWARE FOR STEP 7
. @ PART TYPE DESCRIPTION QrY
o 119 SCREW 1

CIC850 STEP SEVEN

1. loosen the SCREW (119) using the Wrench (C).
Remove the SMALL CHAINGUARD COVER (118).

2. Insert batteries. Replace the SMALL CHAINGUARD
COVER (118) and secure with the SCREW.

Spirit Fitness



CIC850 STEP EIGHT

Hex Socket
Head Can Screws

& % # = Close

. |

\Q

HSCS will need to be remove on both sides in order Battery compartment looks like this.
to change the battery. To open turn counter-clockwise,
to close turn clock-wise.

HARDWARE FOR STEP 8
PART TYPE DESCRIPTION | Q1Y
96 BRAKE KNOB |
97 [BRAKE KNOB UP COVER 1
138 SCREW 3

1. loosen the SCREWS (138)using the Wrench (E).

2. Dig ouf the BRAKE KNOB UP COVER (97) with your fingers and pull it out.
Insert 2 AAA batteries info the BRAKE KNOB UP COVER (97).

3. Replace the BRAKE KNOB UP COVER (97) inio the BRAKE KNOB (96).
Paying attention fo the direction not to install in reverse. Insert the protruding
point A into the recessed point B. Secure the SCREWS (138)with Wrench (E).
After the batteries are installed, the smart tension will flash blue light.

4. After installing the battery, there may be a mismatch between the level data
on the console and the smart tenison. Please turn Smart Tension fo the lightest
resistance (LEVEL), then turn Smart Tension to the heaviest resistance (LEVEL).
After repeating this action twice, the level data will match with smart tenison.
calibration complete!

www.spiriffiness.ca



Tension knob

Install the tension knob to your spinner bike.Once install below steps will need to take in order to have the correct measurement
of your resistance level.

Reset
button

Hex Socket
Head Cap Screws

left () \ S
LED light ~————" [EDlight ‘==

Setting up steps

1. In the mode of power saving [standby mode] and no connection, the user needs fo press any bution fo wake up the console every
fime he sfarts fo use it, the LEVEL symbol on the console screen will start flashing, ready to connect to smart tension, and then touch
to wake up the Smart tension [do not turn quickly directly), Smart tension will flash blue light, indicating that it has woken up,
if there is no flashing blue light, Please fouch the smart tension in a large area, the smart fension is already connected to the console when
the blue light flashes, when the LEVEL symbol on the console stops flashing, it means that the connection is successful, and you can start use.

End Level H Plastic, no metal

=31
\

Plastic, no metal

Start Level

2. A blue light will show when the tension knob is fouch, and when it is working properly. The blue light will go off when it is not touch.

Spirit Fitness



Battery Life

1. Tension knob — 2*AAA battery would be 450HR
Console = 40HR with backlight and 2200HR

if you remove the backlight function.

RPM = 1200HR

2. There will be a red flash light on tension to remind battery will be dead soon.




ADJUSTING THE PEDAL STRAPS

Place your feet in between the aluminum surface of the pedal and the nylon foot strap that wraps
around it. To adjust the fit, pull the end of the adjustable strap down to tighten, or pull the strap up to
loosen.

USING THE SPD CLIP-IN PEDALS

Engage the clip-in pedals by placing clip-in between bindings while pushing down. Disengage by
twisting heel outwards away from exercise bike. Binding fension is adjustable and should be set so
that clip-in and shoe do not disengage when pedaling. Use an Allen key to turn fension adjusting
screws, clockwise to increase binding fension, counterclockwise to decrease binding tension.

Reaul SPD Clip-in View
egular AR

Side View ‘% (,
(for use with g

athletic shoes)

AaTiiril #Ra Dachrn] nTTRaDN
heen usbng a3 0 s Sfen oy

Spirit Fitness



Kj SPIRIT

COMMERCIAL

CIC850 CONSOLE OPERATION



WATTS

HEART RATE

RESISTANCE LEVEL

TIME
LOW BATTERY DISTANCE
KCAL
MODE SMARTPHONE PAGE/ RECORD

BUTTON

Cadence Bar Graphic: O - 199RPM

RPM: O - T99RPM

SPEED: 0 - 99 KM/H

PULSE: 30 - 240BPM\

TIME: Count Down Range 1 - 99 Minutes
Count Up Range 00:01 - 99:59

LEVEL: 1-100

Protocol: BLE4.0

Spirit Fitness



TIME

Time is the length of time (min. / sec.] The time will count up or count down during user peddling.
When peddling stopped, the time will stop to count up or count down after 3 seconds.
LEVEL

level is approximation of tension setting loosen or tight during work out. This is measured by the
wireless smart tension. Only pair with Smart fension the level function will appear.

CADENCE & SPEED

Cadence is the measurement of how fast the cranks are rofating in RPM's. The approximate speed of
the bike can also be display (MPH,/KPH) in the section. In addition to the MPH/KPH, the CADENCE
will also display a bar graph that allows the rider to keep frack of the approximate cadence that

has been achieved. Average Cadence or Speed will be automatically shown after the rider stop the

pedaling for 3 seconds.

DISTANCE

Distance is the measurement of the approximate distance achieved on the bike. This distance is based
on the user riding a bike with tires that are the same size as the bikes flywheel.

KCAL

Kcal is the approximation of calories burned during your work out. The calories are calculated by
measuring the rider’s instantaneous heart rate, age, and weight.

HEART RATE (apply to HR featured models only)

This is the approximation of heart rate detect from the chest belt during the work out. Average Heart
Rate will be automatically shown after 3 seconds if the console cannot detfect the current Heart Rate.

www.spiriffitness.ca



QUICK START
In Power Saving Mode, Press Page Key will bring the CONSOILE to ‘QUICK Start” active state.

Power Saving Mode Quick Start Mode

[l D)
~ Il
0 L1l
v I
TIME .,-!
(LI
MODE SELECT
Press 'MODE' key to select the TIME, DIST, KCAL display.
b i_,-X i-ix
~ T ~ Iy |~ T
0 LILL,.. 0 LILL.. U LILL.
i1 I I
' -,!—-,!BPM ' i_,- BPM . s .,.-.i
Nin'ghm| i Ciric
g/ = S x  F e §

Spirit Fitness



RESETTING ALL MEASURED VALUE

To clear all the measured values, press and hold the Page key under the TIME Mode for 3 seconds.

All the measured value for AVG SPEED, AVG PULSE, TIME, DIST, KCAL will reset to zero.

TIMER SETTING

The TIMER displays users” exercise-workout time. Set the count down time by holding the “Page”
button down for 3 seconds. Press “Page” again to continue. Now, press the “Mode” button until the
desired time is displayed. If the user does not set the COUNT DOWN TIME, the TIME will count up
from 00:00 to 99:59.

If user prior set the COUNT DOWN TIME, the TIME will count down to zero with flashing display
and Alarm automatically from counting down to counting up from 00:01. The user can go into TIMER
sefting from SPEED or DISTANCE Mode by press and hold ‘SET" key for 3 seconds.

CHANGING BETWEEN METRIC AND IMPERIAL

Hold the PAGE button for 3 seconds until the display starts flashing with TIME displayed. Press the
PAGE button to select KG or LB (metric or imperial). Press MODE to confirm your selection.

www.spiriffitness.ca



HEART RATE TARGET ZONES

Under the DIST or KCAL, hold the Page Key for 3 seconds fo go info the settings. Press MODE fo go
fo the heart rate icon then press Page to go to the heart rafe target zone window.

Press the MODE key to increase the maximum heart rafe limit. After setting the maximum heart rate,
press the Page key to adjust the minimum heart rate.

Q - W
o 11111 111
' NN NEEmE = - ' - . -
v
11 ¥ 111
— - e e EE—
— e — — o —— . — —

Spirit Fitness



PERSONAL DATA SETTINGS

Accurate personal data will make your calories burned more accurate. Under KCAL or DISTANCE
MODE, Hold Page key for 3 seconds to go info the setting, continually press ‘"MODE' key to get to
the heart rate windows.

1. Press the Page key fo select the gender, either: Male / Female

2. Press the Page key to go to the weight unit setting. Press the Mode key fo select the weight, either:
Kg. / Llb.
Note: this change of metric units to imperial units will affect the displaying units: MPH/KPH, Lb/
KG and ML/KM.

3. Press the Page key, this will go to the weight seffing. Press the Mode key to increase the weight by
0.5 Kg. or 0.51b.

BLUETOOTH PAIRING

1. Press the smart phone key on the console.
2. On your phone, open the desired app and search for devices to pair.

3. Select the bike console once it is shown on your device. The app and bike console should now
be paired.

www.spiritfitness.ca



CONNECTING TO ZWIFT

1. log in to Zwift.

2. Select the power source and cadence, the
system will prompt you to select machine.

5. Enjoy the ride!

Spirit Fitness



CONNECTING TO KINOMAP 5. Select “sensor” at the very bottom
1. Select "More” on the bottom right corner

_ £
: ‘q saiant
5 a- = SENSORS
Elrcnw e Soarch More

2. Select equipment management I FTMS 5 I
Hiveloot i Srmart &0
I PR ORaATIAR I 6. Select machine you wish to connect
ﬁ) SPIRIT BIKE 5
3. Select "+" on the top right comner

€ Back {¥Kinomap = v Successfu“y paired machine will show up on
this page

4. Select exercise bike & DT-3268 BAIDTIF

Sensors

FTRS

www.spiriffitness.ca



8. Go to browse to select a video you would
like to play

thru:l = Chgciny
I'Pnlandl._.u = 4 a il

Ky
15 | 32 238274 17

Wm TN m e i rm

Q. Select Start

START

10.  Press start on the console when kinomap
ask you fo start pedaling

11,

e ETFICLATYT

==

The console is compatible with most virtual
active apps available.

Spirit Fitness



TROUBLESHOOTING
No Display on Console

1.

2.

Press any key to bring the console to ‘Quick Start’

mode.

Ensure that the batteries are installed properly in
the Console and Transmitter. If they are, install
fresh batteries.

No Heart Rate signal displayed

1.

Ensure that your chest strap is worn correctly, and
that there is moisture under the electrodes of the
chest strap.

Relocate the bike away from any equipment that
could potentially interrupt the radio frequency
signal, such as a DVD player or television, efc.

RPM or HR does not change

1.

2.

Press 'MODE key' repeatedly to toggle between
SPEED (SPD), DISTANCE (DIST), TIME (TIME) and
CLOCK (CLK) values.

Press and Hold 'SET key’ repeatedly to clear past
measured value or go into sefting and exit.

Cadence number jumps high or low

1.

Separate bikes that may be paired to the same
console code and are crosstalking, or simply run
fransmitter pair stage again on the bike.

. Relocate the bike to a different part of the room,

away from any RF interference areas.

Heart Rate signal gets inferrupted or drops out

1.

2.

www.spiritfitness.ca

Ensure that there is a minimum distance of 36
inches between bikes.

Verify that your chest strap is secure and that the
electrodes are making contact with your chest af
all times.



SMART TENSION WITH CONSOLE OTHER FUNCTION DESCRIPTIONS

1. In the mode of power saving (standby mode) and no connection, the user needs to press any button
to wake up the console every time he starts fo use it, the LEVEL symbol on the console screen will
start flashing, ready to connect to smart fension, and then touch to wake up the Smart tension (do
not turn quickly directly), Smart tension will flash blue light, indicating that it has woken up,
if there is no flashing blue light, Please touch the smart tension in a large area, the smart tension is
already connected fo the console when the blue light flashes, when the LEVEL symbol on the console
stops flashing, it means that the connection is successful, and you can sfart use.

2. Smart Tension uses touch to wake up, and the blue light flashes quickly for 2 seconds when it
boots.If the Smart Tension is not connected by other Bluetooth devices, touched or rotated, it will
enter sleep mode affer 20 seconds.

3. Because it is a mechanical structure, the number of resistance level will have some errors, if
you turn fo the first level of resistance, the first level resistance is not displayed, but the
number of other level resistance, at this time please press the smart tension side button to reset,
the number of resistance level will be displayed to the first level of resistance, then the
software will automatically correct the completion.

Spirit Fitness



INDOOR CYCLE SETUP
LEVELERS

Place the cycle on a level areq, if at all possible. If the cycle needs leveling, turn the levelers clockwise or
counterclockwise until the base is stable and does not rock.

ADJUSTMENT KNOBS

All four adjustment levers function the same way. Turn the knob clockwise fo fighten and counterclockwise
fo loosen.

SEAT

The pitch of the saddle can be adjusted to accommodate all users. Loosen the horizontal bolt under the seat to
adjust the pitch, then retighten.

TRANSPORTATION

The indoor cycle is equipped with two transport wheels, which are engaged when the rear of the CIC850
indoor cycle is lifed.

www.spiriffitness.ca



Take some time fo learn how to properly adjust the bike o your body; it will make your workouts more pleasant
and a safer experience too. Riding the bike when it is incorrectly adjusted can result in discomfort and increase
your risk of injury.

ADJUSTMENT OF SEAT POSITION

SEAT HEIGHT ADJUSTMENT
1. Standing next to the bike, adjust the seat until it is about hip height.
2. Rotate the crank arms until the pedals are in the vertical position: 12 and 6 o'clock.

3. Place your foot in the toe cage of the pedal closest to the floor and mount the bike. Ensure that
the ball of your foot is over the center of the pedal. Your leg should be slightly bent at the knee,
about 5 degrees.

4. If your leg is too straight or your foot cannot touch the pedal you will need to lower the seat
height. If your leg is bent too much, you will need fo raise the seat height.

5. Dismount the bike. Then loosen the knob on the seat post and adjust up or down as necessary.

o

When the seat is in the desired position, tighten the knob to secure the seat post.

7. Note the final position mark on the seat post for future reference.

SEAT FORWARD/AFT ADJUSTMENT

1. Sit on the bike with the crank arms in the 3 and @ o'clock positions. A proper forward/aft
position (for road bike training) of the seat is achieved when the small bump af the fop of your
shin is above the pedal axle.

2. Dismount the bike. Loosen the knob under the seat and slide the seat forward or backward as
desired; fighten the knob.

Spirit Fitness



HANDLE BAR ADJUSTMENT r N
HANDLEBAR HEIGHT ADJUSTMENT

1. The handlebar height is a matter of preference. Start with a handlebar height that is the same
as the seat’s height. Adjusting the handlebar higher will give the rider a more upright posi-
tion; lower will result in a more crouched position.

2. Raise or lower the handlebar by loosening the knob on the handlebar post and adjust by
sliding the handlebar mount up or down as desired. Then tighten the knob to secure the han-
dlebar post. Note the final position mark on the handlebar post for future reference.

ADJUSTMENT OF HANDLEBAR'S FORWARD/AFT POSITION

1. Loosen the knob under the handlebar and slide the handlebar forward or backward as desired. A suitable forward/aft
position should allow the rider to comfortably grasp the handlebar with a slight bend at the elbow.

2. Tighten the knob to secure the handlebar assembly.

www.spiritfitness.ca



RESISTANCE ADJUSTMENT

Resistance can be adjusted easily at any time while riding to change the intensity of
workout. Turn the knob clockwise (+) to increase resistance. Turn the knob counterclockwise
[-) to decrease resistance.

EMERGENCY BRAKE
In case of emergency or before dismounting the indoor cycle, presses directly DOVWN on
the resistance knob to stop the flywheel and pedal.

PEDAL STRAP ADJUSTMENT

Place the ball of you feet in the toe clip till the front of the shoe is snugly in the cage. Then
fighten the strap of toe clip around your shoe by pulling up on the strap until cage of toe
clip fits snugly around the shoe.

Spirit Fitness




BELT TENSION ADJUSTMENT

The belt tension had been set before shipping. It should not need to be adjusted when first using. However,
you may need to make the minor fension adjustment over time.

NOTE: Make sure you adjust both side equally, either tighten or loosen the belt tension so that the flywheel
keep in alignment with the frame.

ADJUST THE BELT TENSION

1. Remove the 2 Guard (Top) Cover (122) on the Guard (top) (121) . Remove the screw
covers, 4 Screws (125) and 2 Screws (126) . Remove the Guard (top) (121).

2. Remove the 7 (125) and remove the Right guard (120).

3. Use Ltype wrench (B) to loosen 2 Hex Screws (134) with two turns counterclockwise.

4. Use L type wrench (B) to adjust Screw (63) . Turn counter-clockwise to loosen belt. Turn
clockwise to tighten belt. Then adjust the belt. Tighten the 2
Hex Screws (134) clockwise.

5. Turn the crank fo see if belt runs smoothly. You can also try riding the bike fo test the belt | _=
fension. If there is still a problem, repeat step #4 until belt is at correct tension. 155

6. Put the Right guard (120) back on and retighten the Screws (125) . Put the
Guard (top) (121) back on and redighten the 4 Screws (125) and 2 Q
Screws (126)

134 63

www.spiritfitness.ca



GENERAL MAINTENANCE

. Wipe down all areas in the sweat path with a damp cloth affer each workout.

2‘ If a squeak, thump, clicking or rough feeling develops the main cause is most likely one of two reasons:

a. The hardware was not sufficiently tightened during assembly. All bolts that were installed
during assembly need fo be fightened as much as possible. It may be necessary to use a larger wrench than the one
provided if you cannot tighten the bolts sufficiently. We cannot stress this point enough; 90% of calls to the service
department for noise issues can be fraced fo loose hardware.

b. The crank arm nut needs fo be refightened.

c. If squeaks or other noises persist, check that the unit is properly leveled. There are 2 leveling pads on the bottom of the
rear sfabilizer, use a 14mm wrench [or adjustable wrench) to adjust the levelers.

MAINTENANCE SCHEDULE

Part Recommended Action Frequency Cleaner
Pedals Ensure that pedals are tight in crank arms, Before each Use N/A
that all screws on pedals are tight, and that
the pedal straps are not frayed.
Frame Wipe down using a clean, soft damp cloth Daily Water
Flywheel Wipe down using a clean, soft damp cloth Weekly Water
Brake Pad Check for wear Monthly N/A

1. Do not service infernal parts of pedals. If they are found to be worn internally, we recommend replacing the pedal.

2. Use of lubricants or cleaning solutions other than those so specified will result in diminished performance and a
shorter life span for that part.

Spirit Fitness




INDOOR CYCLE WARRANTY - EFFECTIVE OCTOBER 28, 2020

Dyaco Canada Inc. warrants all it's bike parts for a period of time listed below, from the date of refail sale, as
determined by a sales receipt. Dyaco Canada Inc.’s responsibilities include providing new or remanufactured
parts, at Dyaco Canada Inc.’s option, and technical support to our independent dealers and servicing
organizations. In the absence of a dealer or service organization, these warranties will be administered by
Dyaco Canada Inc. directly to a consumer. The warranty period applies fo the following components below:

Warranty Frame Parts

Commercial (Health Clubs, YMCA, Community Centers, dues paying facilities) 10 Years 3 Years
Commercial [non-dues paying facilities) 15 Years 3 Years
Residential Lifetime 3 Years

*Wear ltems include items such as grips, end caps, and toe cage straps.

Console/Labor
1 Year
1 Year
1 Year

NORMAL RESPONSIBILITIES OF THE CONSUMER

1.

Wear ltems*
1 Year
1 Year
1 Year

The product registration must be completed. Please visit us at www.spiriffilness.ca,/warranty under the Support tab to

register online.

Proper use of the fitness equipment in accordance with the insfructions provided in this manual.

fitness equipment at the time it was shipped from the factory.

Damages fo the fitness equipment finish during shipping, installation or following installation.
. Routine maintenance of this unit as specified in this manual.

www.spiritfitness.ca

. Expenses for making the fitness equipment accessible for servicing, including any item that was not part of the



EXCLUSIONS

This warranty does not cover the following:

|

. CONSEQUENTIAL, COLLATERAL, OR INCIDENTAL DAMAGES SUCH AS PROPERTY DAMAGE AND INCIDENTAL

EXPENSES RESULTING FROM ANY BREACH OF THIS WRITTEN OR ANY IMPLIED WARRANTY.
Note: Some states do not allow the exclusion or limitation of incidental or consequential damages, so this limitation or
exclusion may not apply fo you.

. Service call reimbursement to the consumer. Service call reimbursement to the dealer that does not involve malfunction or

defects in workmanship or material, for unifs that are beyond the warranty period, for units that are beyond the service
call reimbursement period, for fitness equipment not requiring component replacement, or fitness equipment not in non-
dues paying facility or household use.

. Damages caused by services performed by persons other than authorized Spirit Fitness service companies; use of parts

other than original Spirit Fitness parts; or external causes such as corrosion, discoloration of paint or plastic, alterations,
modifications, abuse, misuse, accident, improper maintenance, inadequate power supply, or acts of God.

Products with original serial numbers that have been removed or altered.
Products that have been: sold, transferred, bartered, or given to a third party.

Products that do not have a warranty registration card on file at Spirit Fitness. Spirit Fitness reserves the right to request
proof of purchase if no warranty record exists for the product.

. THIS WARRANTY IS EXPRESSLY IN LEU OF ALL OTHER VWWARRANTIES EXPRESSED OR IMPLED, INCLUDING THE

WARRANTIES OF MERCHANTABILITY AND,/OR FITNESS FOR A PARTICULAR PURPOSE.

8. Product used in prisons and correctional facilities

9. Warranties outside of the United States may vary. Please contact your local dealer for details.

Spirit Fitness



CIC850 €Exploded Drawing

26 24 29 26 39 37
" > c I c850 »
26 16 26 30

28 27 27 28

21 19 23 20

%\,
( 69 (wg 1 {

P‘K\
110-2 110-3 26 25 25 ™27

3
©

62 61 61 60 46

www.spirifiness.ca



CIC850 PARTS LIST

No. DESCRIPTION QTY || No. DESCRIPTION QrY
] Frame ] 21 Brake knob-cover 2
2 Outer circle tube assembly ] 22 |Flat cross head screw (UCPIMA*PO.7*10L| 3
3 Front stabilizer assembly ] 23 Knob bolt block 2
4 Transportation wheel 2 24 Pop pin knob| short) 1
5 [Flat washer SUS304 M8(D19*d8.5*1.01)] 8 25 | Flat cross head screw SUS304 M3*PO.5*6L| &
6 Nylon nut SUS304 M8*P1.25 2 26 | Flat cross head screw SUS304 MA*PO.7*8L | 11
7 Hex screw M8*1.25*451 2 27 | Flat cross head screw M5*P0O.8*8L| 9
8 Hex nut ¢ 3/8"* 16T* 8t 4 28 Spring Washer SW5* 1.0t 12
Q leveler foof 4 29 Saddle |
10 Rear stabilizer assembly ] 30 Handlebar 1
11 Seat slider welding assembly ] 31 Adjustment handlebar block(up) 1
12 Seat post assembly ] 32 Up sweat guard(front) (wider) ]
13 Seat adjustment taut block ] 33 Up sweat guard(back) (wider) ]
14 Seat post panel ] 34 | Handlebar adjustment taut block 1
15 Up sweat guard(back) ] 35 Pop pin knobllong] |
16 Up sweat guard(front) ] 36 | Flat hex screw SUS304 M8*P1.25*251 | 2
17 Down sweat guard(back| ] 37 Handlebar Post assembly 1
18 Down sweat guard|front) ] 38 Down sweat guard|front) (wider) ]
19 Adjustable knob 2 39 Down sweat guard(back] (wider) ]

20 Konb screw [UCP) ¢ 9*27.5L 2 40 Handlebar post panel 1

Spirit Fitness




No. DESCRIPTION QTY || No. DESCRIPTION QrY
41 | Flat cross head screw SUS304 M8*P1.25*12L| 2 ol Bearing-6203Z2Z 2
42 Flywheel set ] 62 C type clip ]
43 Aluminum Ring ] 63 Idler pully adjust screw |
44 Flywheel AXIS | o4 Idler pully positioning nut |
45 | Flat cross head screw SUS304 M5*PO.8* 16| & 65 | Fat cross head screw SUS304 M8*P1.25*551| 4
46 | Flot cross head screw M8*P1.25*10L | 8 66 | Flat washer M8(D16*d8.2*1.01) 3
47 Permanent magnet ] 67 dler pully casing ]
48 Sprocket / pulley ] 68 Flywheel Fixed sheet casing A ]
49 Right crank ] 69 | Flywheel Fixed sheet Positioning nut | 1
50 left crank ] 70 Sensor board fixing piece 1
5] Bottom bracket set ] 7] Permanent magnet 6
52 Crank fix screw 2 72 Bearing-lF-191027 3
53 Small sprocket / pulley ] 73 Brake block [right) ]
54 Bearing block (left) | 74 Brake block (left) |
55 Bearing block (right] | /5 Brake gasket assembly |
56 Bearing 6004-2RS-C2(NBK] 2 76 | Fot aoss head saew SUS304 MA*PO.7*40L 2
5/ |Flat cross head screw SUS304 MG*P1.0*12L] & /7 Nylon nut SUS304 M4 *PO./ 2
58 | Flat washer UCP D24*d8.5* 1.5t | 1 78 Brake line Turntable ]
59 Belt 5PK 1360L ] /9 Brake block axis ]
60 Idler pulley arm assembly ] 80 Brake block axis Lining ]

www.spiritfitness.ca




No. DESCRIPTION QTY || No. DESCRIPTION QTY
81 Brake Spring 1 101 Square plastic bushing ]
82 Brake line ] 102 |Flat washer SUS304 M8(D16*d8.1*1.61) |1
83 PE Wahser | 103 |Fat cross head screw SUS304 MO*P1.0*20L| 2
84 Nylon nut SUS304 M8*P2.0 1 104 Startype pop pin knob 2
85 Slider block 1 105 Water bottle holder ]
86 Nylon nut SUS304 M5*P0O.8 1 106 Tablet Holder ]
87 Fixed pulley 1 107 Fixed base assembly ]
88 Nylon bushing (black| 2 108 L type knob ]
89 Handbrake shaft pin L ] 109 Console bracket ]
Q0 E type circlip ¢5 1 {1101 Console DT-3268T ]
Q1 E type circlip ¢3 2 |[110-2 Transmitter |
Q2 Swing arm assembly | 110-3 Refaining bracket |
Q3 Nylon fixed pulley 1 |[1104 Screw M5 x 151 ]
Q4 Handbrake shaft pin B 2 111 |Flat washer SUS304 M6D16*d6.5*1.01)| 2
25 Extension spring | 112 Bushing (seat post/handlebar) 2
Q6 Brake Knob (WT-100) ] 113 Left dumbbell Holder ]
Q7 Brake knob up cover | 114 Right dumbbell Holder ]
98 | Brake cover (CP)S15C 31.8*141 | | 115 | Outside plate fixing part backing plate| 1
@9 | Brake rod SUS304 D10*154.5L | 116 Qutside plate fixing |
100 Compression spring | 11/ left chain guard A |

Spirit Fitness




No. DESCRIPTION QTY | | No. DESCRIPTION QTY
118 Left chain guard B 1 135/

119 |Flat cross head scre\?\/ M4*PO.7*10L| 1 136 Pedal L/R ]
120 Right chain guard B | 137 Magnet holder |
121 Chain guard up ] 138 | Flat cross head screw M3*PO.5*6L| ©
122 Chain guard up cover 2

123 Brake guard right ]

124 Brake guard left |

125 |Flat cross head screw M5*P0O.8* 141| 25

126 |Flat cross head screw M5*PO.8*251| 2

127 | Round head Phillips tapping screws | |

128 |  Flat washer M5(@5.3*@10* 11) 6

129 Nylon nut SUS304 M10*P1.5 |

130|  Flat washer ([D16*d10.2*1.0) |

131 Hex screw MO*P1.0*20L |

132 Hex nuts (UCP)M6G*P1.0* 5.0t ]

133| Hex nuts [UCPIM16*P1.5*7 8t 1

134 |Flat cross head screw M8*P1.25* 151 2

www.spiritfitness.ca




dyaco

Please visit us online for information about our other brands and products manufactured and distributed by Dyaco Canada Inc.

SPIRIT SOoLEe

FITNESS

spiritfitness.ca solefitness.ca
v
X XTELLR FVERLAS]
<
xterrafitness.ca dyaco.ca/everlast.html
== L]
urc Cikada
dyaco.ca/UFC/UFC-home.html cikada.ca
ago. TRAINOR
SPORTS

agiocanada.ca trainorsports.ca

For more information, please contact Dyaco Canada Inc.
T: 1-888-707-18801 5955 Don Murie St., Niagara Falls, Ontario L2G 0A9 | sales@dyaco.ca

Dyoco Conodo Inc. dyoco.co




1.888.707.1880 Dyaco Canada Inc.
sales@dyaco.ca 9 5955 Don Murie St.

www.spiriffitness.ca Niagara Falls, ON
L2GOA9 Canada

B

CIC850 Owners Manual
© 2020 All Rights Reserved




g SPIRIT

COMMERCIAL

Model No.16207478500

Cycle exerciseur de conditionnement physique CIC850

Guide d'utilisation




Spirit Fitness



TABLE DES MATIERES

Enregistrement du produit

Renseignements importants en matiére de sécurité
Renseignements imporfants en matiére de fonctionnement
Assemblage du modele CIC850

Opération de la console

Cuide de dépannage

Entrefien général

Garantie limitée du fabricant

Plon détaillé

liste des pieces
Merci d'avoir acheté notre produit. Gardez ces instructions pour consultations

ultérieures. N'effectuez ou n'essayez pas d'effectuer de changements,
d'ajustements, de réparations ou d'entretien qui ne sont pas décrits dans ce guide.

www.spiritfitness.ca



SPIRIT

COMMERCIAL

Félicitation pour vous étre procuré le nouveau cycle exerciseur d'intérieur et bienvenu(e) dans la
famille Spirit Fitness!

Merci d’avoir acheté ce cycle exerciseur d'intérieur de qualité de Spirit Fitness. Votre nouveau
cycle exerciseur d'intérieur a été fabriqué par I'un des meilleurs fabricants mondiaux de produits de
conditionnement et est accompagné de I'une des meilleures garanties sur le marché. Par |'entremise
de votre détaillant, Spirit Fitness fera tout en son possible pour que votre expérience, en tant que
propriétaire, soit des plus satisfaisantes au cours des prochaines années. Si vous n’avez pas acheté
votre cycle exerciseur directement de Spirit Fitness, le détaillant local oU vous avez fait votre achat
répondra & tous vos besoins en matiére de garantie et de service. Sa responsabilité est de vous
offrir les connaissances fechniques et un service personnalisé pour que votre expérience soit plus
informée et que les problémes soient plus faciles & résoudre.

Prenez quelques minutes pour noter le nom du détaillant, son numéro de téléphone et la date d’achat
cidessous pour faciliter toute communication ultérieure. Nous apprécions votre support et nous nous
souviendrons toujours que vous étes la raison d'étre de notre entreprise.

Votre détaillant dans le domaine de la santé,

SP“’It Fitness Nom du détaillant

Numéro de téléphone du détaillant

Date d’achat

Spirit Fitness



ENREGISTREZ VOTRE NUMERO DE SERIE

Veuillez enregistrer le numéro de série de ce produit de conditionnement dans
I'espace ci-dessous.

Endroit du numéro de série

Numéro de série:

ENREGISTREZ VOTRE ACHAT

L'enregistrement du produit doit étre complété. Veuillez nous rendre visite & www.spiritfitness.ca/warranty
sous |'onglet assistance pour vousinscrire en ligne.

www.spiritfitness.ca



RENSEIGNEMENTS IMPORTANTS
€N MATIERE DE SECURITE
/NMISE EN GARDE!

Utilisez cet appareil uniquement tel que décrit dans ce
guide. N'essayez pas de pédaler rapidement jusqu'd

ce que vous ayez ufilisé le cycle exerciseur pendant
quelque temps ef que vous |'avez utilisé confortablement

& basse vitesse.

le cycle exerciseur n'est pas équipé d'un systéme de volant; ce
qui signifie que lorsque le volant est en mouvement, les pédales
sont aussi en mouvement. N'essayez pas d'arréter 'appareil en
appliquant de la pression & reculons lorsque les pédales tournent
pour éviter des blessures aux genoux. N'essayez pas non plus
d'enlever les pieds des pédales lorsquelles sont en mouvement.
Attendez que le volant s'arréte de lurméme avant de descendre
du cycle exerciseur. Si vous voulez arréter le volant, appuyez
sur le bouton de résistance / frein.

Des blessures graves ou méme la mort peuvent s'ensuivre si
vous vous surmenez pendant le conditionnement. Consultez
un médecin ou un instructeur qualifié en matiere de condi-
tionnement pour développer un programme d'exercices
approprié & votre niveau de forme physique.

N'essayez pas de tourner le bras de la manivelle manuellement.
Ne touchez pas & aucun mécanisme d'entrainement en
mouvement pour éviter de vous blesser.

Spirit Fitness

A domicile, éloignez les enfants du cycle exerciseur lorsqu'il
n'est pas utilisé. Eloignez les enfants ef les animaux
domestiques de I'appareil lorsqu'il est utilisé.

N'essayez pas d'effectuer des appuis sur les
friceps en utilisant les guidons.

N'échappez pas ou n'insérez pas d'objets dans les
ouvertures du cycle

Utilisez le cycle exerciseur seulement sur une surface
stable et de niveau.

Suivez les renseignements concerant 'appareil en
matiére de sécurité, incluant le positionnement approprié
de la selle, des guidons et des pédales. N'essayez

pas de monter la pofence des guidons ou la fige de la
selle au-dessus du niveau MAX.

Pour un foncfionnement sécuritaire, laissez au moins 1 pied
(30 cm) d'espace libre de chaque cété de |'appareil
et 2 pieds (60 cm) d'espace libre & I'arriére de |'appareil.

Inspectez régulierement le cycle exerciseur pour dépister
les dommages et |'usure. Lles composantes défectueuses
doivent étre remplacées immédiatement; n'utilisez pas
I'appareil jusqu'a ce qu'il soit réparé.

Cef équipement n'a pas été congu pour les personnes éprouvant
des difficultés physiques, sensorielles ou mentales,

ou qui n'ont pas I'expérience ef les connaissances nécessaires.
Elles ne devraient pas utiliser cet équipement & moins
qu'elles soient surveillées ou aient recu des instructions, par
une personne responsable de leur sécurité, sur la facon de
I'utiliser. Eloignez les enfants dgés de moins de 13 ans du
cycle exerciseur.



« Sivous ne suivez pas foufes les lignes directrices, vous pouvez
comprometire |'efficacité du conditionnement, vous blesser ou blesser
d'autres personnes et réduire la durée de vie de I'appareil.

SAUVEGARDEZ CES INSTRUCTIONS ET PENSEZ SECURITE!

RENSEIGNEMENTS IMPORTANTS €N
MATIERE DE FONCTIONNEMENT

N'exposez JAMAIS ce cycle exerciseur a la pluie ou & ['humidité. Ce produit n'est PAS congu pour étre
utilisé & I'extérieur, prés d'une piscine ou d'une cuve thermale, ou dans tout autre milieu ot I'humidité est
élevée. L'évaluation environnementale maximale a une portée de 40 & 120 degrés Fahrenheit, 95 %
d’humidité sans condensation (aucune formation de vapeur d'eau sur les surfaces).

www.spiritfitness.ca



AJUSTEMENTR DE LA HAUTEUR DE LA SELLE

AJUSTEMENTR DE LA RESISTANCE

ET ARRIERE DE LA SELLE

AJUSTEMENT AVANT

SELLE

VOLANT

STABILISATEUR ARRIERE

AJUSTEMENT DES GUIDONS

CADRE PRINCIPAL

PEDALES

STABILISATEUR AVANT

PATTES DE NIVELLEMENT

ROUES DE DEPLACEMENT

Spirit Fitness



PREASSEMBLAGE DU MODELE CIC850

OUTILS D' ASSEMBLAGE INCLUS :

Clé allen A, 4 mm
Cadre Principal Stabilisateur Avant Stabilisateur Arriére

Clé allen B, 5 mm

lé combinée C, 13/17 mm
Cle D, M22
Cle Allen 2mm E

Assemblage de la potence des guidons

IECES INCLUSES :

Cadre principal (1 pigce)
Stabilisateur avant (1 pigce)
Stabilisateur arrigre (1 piece)
Bouton d'ajustement des guidons (1 piéce)
Porte-bouteille (1 piece)
Potence des guidons (1 piece)
Guidons (1 piece)

Pédales (2 pieces)

Sac des ferrures (1 piece)
Support de la tabletfte (1 piece]
Console (1 piéce]

Support des haliéres (1 piéce)
Support de la console (1 piece)

T JUuooo

Bouton de la tige de réglage

ool Uooo

Console Support pour haltéres Support de la console

www.spiriffitness.ca



ETAPE 1 - MODELE CIC850

FERRURES DE L'ETAPE 1
PIECES TYPE DESCRIPTION  [QUANTITE
65 VIS M8 x1.25 x 55L 2
5 RONDELLE ORDINAIRE M8 2

Spirit Fitness

. Prenez les ferrures de |'étape 1.
. Placez le stabilisateur avant (3] sur le

support du cadre tel qu'illustré dans la
figure. Assurez-vous que les roues de
déplacement sont orientées vers le
haut et en direction du devant du
cycle exerciseur.

_ Attachez le stabilisateur avec deux vis

a téte hexagonale (65) ef deux rondelles
ordinaires (5). Ne serrez pas trop pour
ne pas difformer le stabilisateur.

. Assurez-vous que les pattes de avec

les écrous sont vissées complétement
dans le stabilisateur.



ETAPE 2 - MODELE CIC850

FERRURES DE L'ETAPE 2

www.spiritfitness.ca

j—

PIECES TYPE DESCRIPTION  |QUANTITE
65 VIS M8 x1.25 x 551 2
5 RONDELLE ORDINAIRE M8 2

. Prenez les ferrures de I'étape 2.
. Placez le stabilisateur arriere (10) sur

le support du cadre tel qu'illustré dans
la figure.

. Attachez le stabilisateur avec deux vis &

tefe hexagonale (65) ef deux rondelles
ordinaires (5). Ne serrez pas trop pour

ne pas difformer le stabilisateur.




ETAPE 3 - MODELE CIC850

FERRURES DE L'ETAPE 3
PIECES TYPE DESCRIPTION  |[QUANTITE
104 BOUTON TIGE DE REGIAGE 1

1. Enlevez la tige de réglage en
forme d'étoile (104) de la boite de
composantes, insérez-la et
tournez-la dans le sens des
aiguilles d'une montre pour la
serrer fermement dans le cadre ¢

I'aide de la clé (D).

Spirit Fitness



ETAPE 4 - MODELE CIC850

2.1

REMARQUE : Insérez d'abord la potence des
guidons dans le cadre principal.

FERRURES DE L'ETAPE 4

PIECES TYPE DESCRIPTION QUANTITE
110-1 CONSOILE DT-3268F 1
109 | SUPPORT DE LA CONSOLE / 1
1104 VIS M5 X 151 1
30 GUIDONS / 1
105 PORTEBOUTEILLE NOR 1
106 SUPPORT DE LA TABLETTE NOR 1
103 VIS M6 X P1,0 X 20L 2
111 RONDELLE ORDINARRE M6 (D16 X D6,5 X 1,0T) 2

2.2

1. Prenez les ferrures de |'étape 4.les guidons doivent éire

aftachés pour le processus d'assemblage.

Enlevez le couvercle des piles situé derriére la console
(110-1).La vis pour fixer le couvercle de la batterie se
frouve & l'intérieur du compartiment. Insérez deux piles
AAA dans le compartiment des piles et réinstallez le
couvercle des piles. Lorsque la tension fonctionnelle est

basse, I'indicateur « low battery » apparait dans
|'affichage de lo console.

Placez le support de la console (109) derriére la console
et serrezle avec une vis (1104) ¢ Forﬁr du boftier de la
console. Serrezles & 'aide de la ¢

é combinée(C).

3. Placez le support de la console (109) sur les guidons (30) en vous assurant d'aligner les trous de vis du
support avec les frous de vis des guidons. Alignez les trous de vis du porte-bouteille (105) avec le support
de la tablette {106), le support de la console (109) et les guidons. Serrezles avec deux vis (103) et deux

rondelles ordinaires (111) & I'aide de la clé allen (A). REMARQUE : inversez les étapes d'assemblage de 'ETAPE
QUATRE lors du remplacement de la batterie de la console.

www.spiritfitness.ca




ETAPE 5 - MODELE CIC850

FERRURES DE L'ETAPE 5
PIECES TYPE DESCRIPTION QUANTITE
35 GOUPILLE DE SORETE / |
@ 37 POTENCE DES GUIDONS / 1
27 VIS M5 x PO,8 x 8L 6
28 RONDELLES A RESSORT SW5 x 1,0t 6
113 |SUPPORT D'HALTERE GAUCHE / 1
114 |LE SUPPORT D'HALTERE DROIT / 1

J—

. Prenez les ferrures de I'étape 5.

2. Tirez la goupille de streté vers |'extérieur (35) et
glissez les guidons dans la potence des guidons
(37).

3. Installez |'assemblage des guidons dans le tube du
cadre ef serrezles fermement avec la tige de
réglage en forme d'éfoile.

4 . Retirez les 3 vis (27) avec 3 rondelles & ressort
(28) de I'ensemble de glissiére de siege. Fixez le
support d'haltere gauche (113) & la dlissiére du
siege et fixez fermement avec 3 vis (27) et 3 ron-
delles & ressort (28) & |'aide de la clé (C).

5. Répétez |'opération pour le support d'haltére droit

(114).

Spirit Fitness



ETAPE 6 - MODELE CIC850

www.spiritfitness.ca

FERRURES DE L'ETAPE 6

PIECES TYPE DESCRIPTION  [QUANTITE

136R/L PEDALE T)D-304 1

. Enlevez les pédales de la boite de composantes.

. Regardez & I'extrémité de 'essieu des pédales et

noftez que chaque pédale est identifiée avec
un R ou un L pour indiquer le cété ou
chacune doit étre vissée.

. Placez la pédale avec un R sur le cété droit de la

manivelle (cété du gardechaine). Vissezla dans le
sens des aiguilles d'une montre et serrez-lar fermement.
Si possible, appliquez un peu de graisse aux filets
avant de la visser dans le bras de la manivelle.

. Plocez la pédale avec un L sur le cété gauche de la

manivelle. Vissezla dans le sens contraire des aiguilles
d'une montre et serrezlar fermement. Si possible,
appliquez un peu de graisse aux filets avant de

la visser dans le bras de la manivelle.



FERRURES DE L'ETAPE 7
PIECES TYPE DESCRIPTION QUANTITE
119 VIS 1

1. Desserrez la VIS (119) & l'aide de la Clé (C). Retirez le
PETIT COUVERCLE DE PROTECTION DE CHAINE (118).

2. Insérez les piles. Replacez le PETIT COUVERCLE DE
PROTECTION DE CHAINE (118) et fixezle avec la VIS.

Spirit Fitness



ETAPE 8 - MODELE

CiC850

! 1 Douille hexagonale
Vis & téte cylindrique

!

Al
Le HSCS doit &tre retiré des deux cétés pour pouvoir changer la batterie.
Le compartiment de la batterie ressemble & ceci. pour changer la batterie.
Pour l'ouvrir, tournez dans le sens inverse des aiguilles d'une montre,
pour fermer le tour dans le sens des aiguilles d'une montre.

{ | —
! 4 T

| - o Fermer -* ol 1 13

i | = I ‘e of
. ] | ="

MATERIEL POUR L'ETAPE 8
PARTIE TYPE DESCRIPTION | QTE
Q6 BOUTON DE FREIN 1

COUVERCLE SUPERIEUR !
DU BOUTON DE FREIN

138 VIS 3

Q7

1. Desserrer les VIS {138) & 'aide de la clé (E).

2. Refirer le COUVERCLE SUPERIEUR DU BOUTON DE FREIN (97)
avec les doigts ef l'extraire. Insérer 2 piles AAA dans le COUVERCLE
SUPERIEUR DU BOUTON DE FREIN (97).

3. Replacer le COUVERCLE SUPERIEUR DU BOUTON DE FREIN (97)
dans le BOUTON DE FREIN (96) en faisant attention & la direction &
ne pas installer & l'envers. Insérez le point saillant A dans le point
encasfré B. Fixez les VIS (138) a I'aide de la clé (E). Une fois les piles
installées, la tension infelligente clignotera en bleu.

4. Aprés l'installation des piles, il peut y avoir un décalage entre les
données de niveau sur la console et la tension intelligente. Veuillez
tourner la tension intelligente & la résistance la plus faible NIVEAU
(LEVEL), puis sur la résistance la plus forte NIVEAU (LEVEL).

Aprés avoir répété cefte action deux fois, les données de niveau
correspondront & celles de la tension intelligente. Ftalonnage terminé |

www.spiriffitness.ca



Bouton de tension

Installez le boufon de tension sur votre vélo & pédales. Une fois l'installation ferminée, les éfapes suivantes doivent étre suivies
afin d'obtenir une mesure correcte de votre niveau de résistance.

— T = —r

Bouton de If/l ™
réinitialisation f g

Lumiere
DEL Douille hexagonale
gauchell) droite(R) Vis & téte cylindrique

Mise en place des étapes

1. En mode d'économie d'énergie (mode veille) ef sans connexion, I'utilisateur doit appuyer sur n'importe quel bouton pour réveiller la
console & chaque fois qu'il commence & 'utiliser, le symbole LEVEL sur I'écran de la console commencera & clignoter, prét a se connecter
& la tension intelligente, puis toucher pour réveiller la tension intelligente (ne pas tourer rapidement directement), la tension intelligente
clignotera en lumiére bleue, indiquant qu'elle s'est réveillée,s'il n'y a pas de lumiére bleue clignotante, veuillez toucher la tension
intelligente dans une zone étendue, la tfension intelligente est déja connectée & la console lorsque le voyant bleu clignote, lorsque le
symbole LEVEL sur la console cesse de clignoter, cela signifie que la connexion est réussie et que vous pouvez commencer & utiliser I'appareil.

o,

Plastique,
pas de méfal Niveau final

T Plastique,
pas de métal

Niveau de départ IH ‘V

2. Une lumiére bleue s'allume lorsque le bouton de tension est touché et qu'il fonctionne correctement. La lumiére bleue s'éteint
lorsqu'il n'est pas touché.

Spirit Fitness



Durée de vie de la batterie

1. Bouton de tension - 2*AAA batterie serait 450HR Console - 40HR
avec le réfroéclairage et 2200HR si vous supprimez la fonction

de rétroéclairage. RPM - 1200HR

2. Une lumiére rouge clignote sur le bouton de tension pour rappeler
que la batterie sera bientét déchargée.

www.spiritfitness.ca



REGLAGE DES SANGLES DE PEDALE

Placez vos pieds entre la surface en aluminium de la pédale et la sangle de pied en nylon qui
enveloppe autour de. Pour ajuster 'ajustement, tirez ['extrémité de la sangle réglable vers le bas
pour serrer, ou firez la sangle vers le haut desserrer.

UTILISATION DES PEDALES A CUP SPD

Engagez les pédales clip-in en placant le clip-in entre les fixations tout en appuyant vers le bas.
Désengager par en tournant le talon vers |'extérieur du vélo d'exercice. La tension de la reliure est
réglable et doit étre réglée de maniére que le clipin et la chaussure ne se désengagent pas lors du
pédalage. Utilisez une clé Allen pour tourner le réglage de la tension vis, dans le sens horaire pour
augmenter la tension de reliure, dans le sens antihoraire pour diminuer la tension de reliure.

. Vue en clip SPD
Vue latérale

Reliure avant
normale “‘ﬁ‘a ’
A

(& utiliser avec S
des chaussures
de sport]

Réglez ici la tension de la reliure de la tension
arriére & l'aide d'une clé Allen de 3,0 mm

Spirit Fitness



Kj SPIRIT

COMMERCIAL

CIC850 OPERATION DE LA CONSOLE



VITESSE
RYTHME CARDIAQUE

NIVEAU TEMPS

DISTANCE
KCAL

BATTERIE FAIBLE

MODE BOUTON DE PAGE/ENREGISTREMENT

TELEPHONE
INTELLIGENT

Craphique de la barre de cadence : O - 199 tr/min

RPM: O - T99RPM

VITESSE : O - 99 KM/H

POULS : 30 - 240 BPM

TEMPS : Compte & rebours Plage 1 - 99 minutes
Comptage progressif Plage 00:01 - 99:59

NIVEAU: 1-100

Protocole : BLE4.0

Spirit Fitness



TIME

le temps est la durée (min. / sec.) Lle temps comptera progressivement ou & rebours pendant le
pédalage de I'utilisateur.
lorsque le pédalage s'est arrété, le temps s'arrétera de compter ou décompter aprés 3 secondes.

NIVEAU

le niveau est une approximation du réglage de la tension qui se reldche ou se resserre pendant
I'entrainement. Il est mesuré par la tension infelligente sans fil. La fonction de niveau n'apparait que
si l'appareil est couplé & un systéme de tension infelligent.

CADENCE & VITESSE

la cadence est la mesure de la vitesse & laquelle les manivelles tournent en RPM. La vitesse
approximative du vélo peut également étre affiché (MPH,/KPH) dans la section. En plus du MPH/
KPH, la CADENCE affichera également un graphique & barres qui permet au cycliste de suivre la
cadence approximative qui a éfé achevé. la cadence ou la vitesse moyenne s'affichera
automatiquement aprés 'arrét de pédaler pendant 3 secondes.

DISTANCE

la distance est la mesure de la distance approximative parcourue sur le vélo. Cette distance est
basée sur I'utilisateur conduisant un vélo avec des pneus de la méme taille que le volant du vélo.

KCAL

Kcal est I'approximation des calories brilées pendant votre entrainement. Les calories sont calculées
par la mesure de la fréquence cardiaque instantanée, I'dge ef le poids du cycliste.

FREQUENCE CARDIAQUE | s'applique uniquement aux modeéles en vedette FC )

Il s'agit de I'approximation de la fréquence cardiaque détectée par la ceinture thoracique pendant
'entrainement. La fréquence cardiaque moyenne s'affichera automatiquement aprés 3 secondes

si la console ne peut pas détecter la fréquence cardiaque actuelle.

www.spiritfitness.ca



DEMARRAGE RAPIDE
En mode d'économie d'énergie, appuyez sur la touche Page aménera la CONSOLE ¢ 'état

actif « Démarrage RAPIDE ».
Mode économie d'énergie  Mode de démarrage rapide
¥

i i-.
Ll
2 1Ny
3
=

)
Ny
gy
iy

I
]

<
(]
gy i
hl-i >

e
=
:Ei:! i

['g

SELECTION DE MODE
Appuyez sur la touche « MODE » pour sélectionner ['affichage TIME, DIST, KCAL.

” i ” i ” rri
D .'_.,l-,_-, KM/H D .,-,l,_, KM/H D !—...,-., KM/H
Il I Il
' -,.—-,. BPM ' ,—! BPM ' .,-.,
i CCO cric

Spirit Fitness



REINITIAUSATION DE TOUTES LES VALEURS MESUREES

Pour effacer toutes les valeurs mesurées, maintenez enfoncée la touche Page sous le mode TIME

pendant 3 secondes.
Toutes les valeurs mesurées pour AVG SPEED, AVG PULSE, TIME, DIST, KCAL seront remises & zéro.

REGLAGE DE LA MINUTERIE

La MINUTERIE offiche le tfemps d'exercice et d'entrainement des utilisateurs. Réglez le compte &
rebours en maintenant la touche "Page" enfoncé pendant 3 secondes. Appuyez & nouveau sur «
Page » pour continuer. Maintenant, appuyez sur le bouton "Mode" jusqu'd ce que le tfemps souhaité
s'affiche. Si 'utilisateur ne régle pas le TEMPS DE COMPTE A REBOURS, le TEMPS comptera de
00:00 & 99:59.

Si l'utilisateur a préalablement réglé le TEMPS DE COMPTE A REBOURS, le TEMPS comptera &
rebours jusqu'a zéro avec un affichage clignofant et alarme automatiquement du compte & rebours
au compte progressif & partir de 00:01. L'utilisateur peut entrer dans le réglage de la minuterie de
par le mode VITESSE ou DISTANCE en appuyant sur la fouche « SET » ef la mainfenir enfoncée
pendant 3 secondes.

CHANGEMENT ENTRE METRIQUE ET IMPERIAL

Maintenez le bouton PAGE enfoncé pendant 3 secondes jusqu'a ce que I'affichage commence &
clignoter avec TIME affiché. Appuyer sur le bouton PAGE pour sélectionner KG ou LB [métrique ou
impérial). Appuyez sur MODE pour confirmer votre sélection.

www.spiriffitness.ca



ZONES CIBLES DE FREQUENCE CARDIAQUE

Sous DIST ou KCAL, maintenez la touche Page pendant 3 secondes pour accéder aux paramétres.
Appuyez sur MODE pour aller jusqu'a l'icdne de fréquence cardiaque, puis appuyez sur Page pour
accéder a la fenétre de zone cible de fréquence cardiaque.

Appuyez sur la touche MODE pour augmenter la limite maximale de fréquence cardiaque. Aprés
avoir réglé la fréquence cardiaque maximale, appuyez sur la touche Page pour régler la fréquence

cardiaque minimale.

Q - W
o 11111 111
' NN NEEmE = - ' - . -
v
11 ¥ 111
— - e e EE—
— e — — o —— . — —

Spirit Fitness



PERSONAL DATA SETTINGS

Des données personnelles précises rendront vos calories brilées plus précises. Sous KCAL ou
DISTANCE MODE, maintenez la touche Page pendant 3 secondes pour entrer dans le réglage,
appuyez continuellement sur la touche '"MODE' pour accéder aux fenétres de fréquence cardiaque.
1. Appuyez sur la touche Page pour sélectionner le sexe, soit : Homme / Femme
2. Appuyez sur la touche Page pour accéder au réglage de I'unité de poids. Appuyez sur la touche
Mode pour sélectionner le poids, soit : Kg. / Lb.
Remarque: ce changement d'unités métriques en unités impériales affectera les unités d'affichage :

MPH/KPH, Lb/KG et ML/KM.

3. Appuyez sur la touche Page, cela ira au réglage du poids. Appuyez sur la touche Mode pour
augmenter le poids de 0,5 kg. ou 0.51b.

APPARIEMENT BLUETOOTH

1. Appuyez sur la touche du téléphone intelligent sur la console.
2. Sur votre téléphone, ouvrez |'application souhaitée et recherchez les appareils & coupler.

3. Sélectionnez la console de vélo une fois qu'elle s'affiche sur voire appareil. L'application ef la
console de vélo devraient maintenant éfre jumelé.

www.spiritfitness.ca



CONNEXION A ZWIFT

1. Connectezvous a Zwift.

2. Sélectionnez la source d'alimentation ef la cadence,
le systeéme vous invitera & sélectionner la machine.

5. Profitez de la baladel

Spirit Fitness



CONNEXION A KINOMAP 5. Sélectionnez "capteur” tout en bas
1. Sélectionnez "Plus" dans le coin inférieur droit

_ £
: ‘q saiant
5 a- = SENSORS
Elrcnw e Soarch More

2. Sélectionnez la gestion des équipements FTMS 5

HILeTODOEN SrmdrT &0

K Egquipment Management »

6. Sélectionnez la machine que vous souhaitez connecter

SPIRIT BIKE
3. Sélectionnez « + » dans le coin supérieur droit I “&:’ &
< Back ¥ Kinomap g /. Lo machine jumelée avec succés apparaitra sur
cette page

4. Sélectionnez le vélo d'exercice ya DT-3268 SMIDIF
Sensors

FTRS

www.spiritfiness.ca



8. Allez & parcourir pour sélectionner une vidéo  10.  Appuyez sur start sur la console lorsque kinomap

que vous souhaitez lire. vous demande de commencer & pédaler

anru:l = Chgciny
tmandlu £ 4 a il
Eww
15 | 32 23a 274 17
W PN || e i s .
ol B0l Bl Lok 11.  Profitez de la balade!

=

Dt Bbcubiy "o Dittic

Q. Sélectionnez Demorrer

START

e ETFICLATYT

==

la console est compatible avec la plupart
des applications virtuelles actives
disponibles.

Spirit Fitness



GUIDE DE DEPANNAGE

! i .
I'n’y o pas d ofﬁchoge sur la C|OQSO|6~ | le numéro de cadence saute dans un niveau élevé ou bas.
] .Appu§|/ez sur nl Importe que kOUTO” pourmefire a1 S¢parez les cycles exerciseurs qui peuvent &fre
console dans le mode Quick Start. jumelés avec le méme code de console et qui

2. Assurez-vous cjjue |e|s piles 5(|3m m;to”e'es communiquent ensemble, ou effectuez de nouveau
correctement dans la console ef dans le fransmetteur. les éfopes de ]umebge avec le cyc|e exerciseur.

Si oui, installez des piles fraiches. 2. Relocalisez le cycle exerciseur ailleurs dans la piece

4 . . 1. 7
Aucun signal de fréquence cardiaque n'appardit & pour |'éloigner des endroits d'inferférence de

'affichage. radiofréquence.
1. Assurez:vous que la sangle de poitrine est portée le signal de la fréquence cardiaque est inferrompu
correctement et qu'il y a de 'humidité sous les ou disparai.
Electrodes de la sangle de poitrine. 1. Assurezvous qu'il y a une distance d'au moins 36

2 Relocalisez le cycle exerciseur pour I'éloigner de
fout équipement qui pourrait potentiellement
interrompre le signal de radiofréquence, fel
qu'un lecteur DVD, un téléviseur, efc.

pouces entre les cycles exerciseurs.

2. Verify Vérifiez si votre sangle de poitrine est bien
installée et que les électrodes font contact avec that
your chest strap is secure and that the la poitrine

RPM (fours par minute) ou HR (fréquence cardiaque) ne en fouf femps.

change pas.

1. Appuyez sur le bouton MODE plusieurs fois pour
circuler entre les données SPEED (SPD),
DISTANCE (DIST), TIME (TIME) et CLOCK (CLK).

2. Appuyez plusieurs fois sur le bouton SET pendant
quelques secondes pour annuler les premiéres

données mesurées ou allez dans les parametres et sortez.

www.spiriffitness.ca



TENSION INTELLIGENTE AVEC CONSOLE AUTRES DESCRIPTIONS DE FONCTIONS

1.

En mode d'économie d'énergie [mode veille) et sans connexion, ['utilisateur doit appuyer sur n'importe
quel bouton pour réveiller la console & chaque fois qu'il commence & ['utiliser, le symbole LEVEL sur
'écran de la console commencera & clignoter, prét & se connecter & la tension intelligente, puis toucher
pour réveiller la tension intelligente (ne pas tourner rapidement directement).La tension infelligente
clignotera en bleu, indiquant qu'elle s'est réveillée. S'il n'y a pas de lumiere bleue clignotante, touchez
la tension intelligente dans une grande zone, la tension intelligente est déjd connectée & la console
lorsque la lumiére bleue clignote. Lorsque le symbole LEVEL sur la console cesse de clignoter, cela
signifie que la connexion est réussie et que vous pouvez commencer & I'utiliser.

la tension infelligente ufilise le toucher pour se réveiller, et la lumiére bleue clignote rapidement
pendant 2 secondes lorsqu'elle démarre. Si la tension infelligente n'est pas connectée & d'autres
appareils Bluetooth, s'il n'est pas touché ou tourné, il passera en mode veille aprés 20 secondes.

Comme il s'agit d'une structure mécanique, le nombre de niveaux de résistance comportera quelques
erreurs. Si vous passez au premier niveau de résistance, le premier niveau de résistance n'est pas affiché,
mais le numéro de |'autre niveau sera affiché au premier niveau de résistance, puis le logiciel corrigera
automatiquement |'exécution.

Spirit Fitness



INSTALLATION DU CYCLE EXERCISEUR A UINTERIEUR
PATTES DE NIVELLEMENT

Placez le cycle exerciseur sur une surface au niveau, si possible. Si le cycle exerciseur a besoin d'étre mis au
niveau, fournez les pattes de nivel lement dans un sens ou I'autre jusqu'a ce qu'il soit stable et qu'il ne berce pas.

BOUTONS DE REGLAGE
les quatre boutons de réglage fonctionnent de la méme facon. Tournez-les dans le sens des aiguilles d'une
montre pour les serrer et dans le sens contraire des aiguilles d'une montre pour les desserrer.

SELLE
L'inclinaison de la selle peut étre ajustée pour accommoder tous les utilisateurs et toutes les utilisatrices. Desserrez
le boulon horizontal sous la selle pour ajuster I'inclinaison, puis serrezle de nouveau.

DEPLACEMENT
le cycle exerciseur d'intérieur est équipé de deux roues de déplacement qui s'embraient lorsque |'arriere du
cycle CIC850 est levé.

www.spiritfitness.ca



Prenez le temps d'apprendre comment vous pouvez ajuster le cycle exerciseur & votre corps; vos séances d'exercices
seront par le fait méme plus plaisantes et plus sécuritaires. Si vous vous exercez sur le cycle exerciseur sans |'ajuster
& votre corps, vous ne serez pas conforiable et vous augmenterez les risques de blessures.

AJUSTEMENT DE LA POSITION DE LA SELLE
AJUSTEMENT DE LA HAUTEUR DE LA SELLE

1. Placezvous debout & cété du cycle exerciseur et ajustez la hauteur de la selle & la hauteur de la hanche.

2. Toumez les bras de la manivelle jusqu'a ce que les pédales se frouvent dans la position
verticale : & 12 heures et & 6 heures.

3. Placez un pied dans la cage de la pédale la plus prés du plancher et montez sur le cycle
exerciseur. Assurezvous que la balle du pied se trouve au milieu de la pédale. Votre jambe doit
étre légérement fléchie au genou, d'environ 5 degrés.

4. Sila jambe est trop droife ou le pied ne touche pas & la pédale, descendez la selle.
Si la jombe est frop fléchie, montez la selle.

5. Descendez du cycle exerciseur. Desserrez le bouton de la tige de la selle et ajustezla en la
montant ou en la descendant, selon vos besoins; serrez ensuite le bouton.
6. lorsque la selle est & la hauteur appropriée, serrez le bouton sur la tige de la selle.

7. Faites une marque pour indiquer la position finale sur la tige de la selle & fitre de référence ultérieure.

AJUSTEMENT DE LA POSITION AVANT/ARRIERE DE LA SELLE

1. Assoyezvous sur le cycle exerciseur en plagant les bras de la manivelle & 3 heures et & @ heures.
La position avant/arriére de la selle (pour le conditionnement sur un bicycle de randonnée) est
idéale lorsque la petite bosse de votre tibia se trouve au-dessus de I'essieu des pédales.

2. Descendez du cycle exerciseur. Desserrez le bouton situé sous la selle et glissez la selle vers
I'avant ou vers l'arriére, selon vos besoins; serrez ensuite le bouton.

Spirit Fitness



AJUSTEMENT DES GUIDONS 4 N
AJUSTEMENT DE LA HAUTEUR DES GUIDONS

1. la hauteur des guidons est une question de préférence. Commencez avec des guidons qui
sont & la méme hauteur que la selle. Si vous montez les guidons, vous vous exercerez dans
une position plus verticale; si vous les descendez, vous vous exercerez dans une position plus
horizontale. A vous de choisir!

2. Montez ou descendez les guidons en desserrant le bouton sur la potence des guidons et
ajustezles & la hauteur désirée; serrez ensuite le bouton pour stabiliser la potence des
guidons. Faites une marque pour indiquer la position finale sur la potence des guidons &
fitre de référence ultérieure.

AJUSTEMENT DES GUIDONS DANS LA POSITION AVANT/ARRIERE

1. Desserrez le bouton sous les guidons et glissezles vers 'avant ou vers l'arriére & la position désirée. Une position
avant/arriére convenable doif vous permetire de prendre les guidons confortablement en fléchissant légérement les
coudes.

2. Serrez ensuite le bouton pour sfabiliser I'assemblage des guidons.

www.spiritfitness.ca



AJUSTEMENT DE LA RESISTANCE

Vous pouvez ajuster facilement la résistance en tout temps lorsque vous pédalez pour
réduire ou augmenter |'intensité de la séance d'exercices. Tournez le bouton dans le sens

des aiguilles d'une monte (+) pour augmenter la résistance et dans le sens contraire des
aiguilles d'une montre (1) pour réduire la résistance.

FREIN D'URGENCE

- “Ui\/
En cas d'urgence ou avant de descendre du cycle exerciseur, appuyez directement sur le VoG
bouton DOVWN de la résistance pour arréter le volant ef les pédales de tourner.

AJUSTEMENT DES COURROIES DES PEDALES

Placez la balle du pied dans le calepied jusqu'da ce que le devant de la chaussure soit bien
inséré dans la cage. Serrez ensuite la courroie du cale-pied autour de votre chaussure en
tirant la courroie vers le haut jusqu'a ce que le cale-pied soit bien serré autour de la chaussure.

Spirit Fitness



AJUSTEMENT DE LA TENSION DE LA COURROIE

la tension de la courroie a été réglée préalable & I'expédition. Elle ne devrait pas étre ajustée avant d'utiliser
le cycle exerciseur. Cependant, vous devrez peutétre |'ajuster un peu plus tard.

NOTE:Assurez-vous d'ajuster les deux cotés également en augmentant ou en réduisant la tension de la courroie
pour garder le volant aligné avec le cadre.

POUR AUGMENTER LA TENSION DE LA COURROIE

1. Enlevez le couvercle des deux gardes (dessus) (122) situé sur le dessus des
gardes (121). Retirez les cache-vis, enlevez les quatre vis (125) et les deux vis
(126). Enlevez le dessus des gardes (121).

2. Enlevez les sept vis (125] et le garde droit (120).

3. Desserrez les deux vis hexagonales (134) & I'aide de la clé allen (B) en faisant
deux tours complets dans le sens contraire des aiguilles d'une montre.

4. Ajuster la vis (63) & I'aide de la clé allen (B). Tournez dans le sens contraire
des aiguilles d'une montre pour desserrer la courroie et dans le sens des
aiguilles d'une montrer pour la serrer. Ajustez la courroie. Serrez ensuite les
deux vis hexagonales (134 dans le sens des aiguilles d'une montre. 122

5. Faites tourner la manivelle pour vérifier si la courroie fourne doucement. Vous

pouvez aussi essayer de pédaler sur le cycle exerciseur pour vérifier la tension aC
de la courroie. S'il y a un probleme, répétez |'étape 4 pour ajuster
correctement la tension de la courroie. ‘
6. Réinstallez le garde droit (120) et serrez les vis (125) de nouveau. Replacez 134 63
le dessus du garde (121) et serrez de nouveau les quatre vis [125) et les
deux vis (126).

www.spiriffitness.ca



ENTRETIEN GENERAL

1. Essuyez tous les endroifs oU se frouve de la sueur avec un chiffon humide aprés chaque séance d'exercices.
2. Si vous enfendez un grincement ou si un froffement se produit, ceci dépend probablement de deux choses :
a. les ferrures n'ont pas été serrés suffisamment au cours de 'assemblage. Tous les boulons qui ont été installés

au cours de |'assemblage doivent étre serrés autant que possible. Utilisez une clé plus grosse que celles fournies

avec le sac de ferrures s'il y a lieu. C'est frés important puisque 90 % des appels faits au Service a la clientéle se
rapportent & des bruifs causés par des ferrures qui ne sont pas suffisamment serrées.

b. L'écrou du bras de la manivelle doit &tre serré.

c. Sides grincements ou tout autre bruit qu’on ne devrait pas enfendre persistent, vérifiez si le cycle exerciseur est placé au
niveau. Deux stabilisateurs se frouvent sous le cycle exerciseur, & I'arriere. Utilisez une clé 14 cm (ou une clé ajustable)
pour régler les stabilisateurs.

HORAIRE DE UENTRETIEN

Piece Action recommandée Fréquence Nettoyant
Pedales Assurez-vous que les pédales sont serrées dans | preglable & chaque | Non applicable
les bras de la manivelle, que toutes les vis sur dlisqfi
les pédales sont serrées et que les courroies des utilisation
pédales ne sont pas effilochées.

Cadre Essuyez-le avec un chiffon humide. Chaque jour Eau

Volant Essuyez-le avec un chiffon humide. Chaque semaine Eau
Patin du frein Vérifiez pour dépister I'usure. Chague mois | Non applicable

1. N'essayez pas de faire I'entretien des pieces internes des pédales. Si elles sont usées, nous vous recommandons
de les remplacer.

2. Sivous ufilisez d'autres lubrifiants ef solutions de nettoyage que ceux qui sont spécifiés, vous réduirez la performance
de votre cycle exerciseur et la durée de vie des pieces concernées.

Spirit Fitness



GARANTIE DU CYCLE EXERCISEUR D'INTERIEUR

Dyaco Canada Inc. garantit toutes ses pigces de vélo pour une période de temps indiquée ci-dessous, & compter
de la date de la vente au détail, comme déterminé par un regu de vente. Les responsabilités de Dyaco Canada
Inc. comprennent la fourniture de piéces neuves ou reconditionnées, au choix de Dyaco Canada Inc., et le soutien
technique & nos concessionnaires indépendants et les organisations de réparation. En |'absence d'un
concessionnaire ou d'un organisme de service, ces garanties seront administrées par Dyaco Canada Inc.
directement & un consommateur. la garantie période s'applique aux éléments suivants ci-dessous:

La console/
Garantie Cadre Pieces Main d’ceuvre Piéces qui usent™
Commerciale (clubs de santé, YMCA, centres communautaires, installation & profit) 10 ans 3 ans 1 an 1 an
Commerciale (installation sans but lucratif) 15 ans 3 ans 1 an 1 an
Résidentielle Carantie dvie 3 ans 1 an 1 an

* les pieces qui usent incluent les poignées, les embouts et les courroies des cale-pieds.

RESPONSABIUTES NORMALES DU CONSOMMATEUR ET DE LA CONSOMMATRICE

1. L'enregistrement du produit doit &fre complété. Veuillez nous rendre visite & www spiritfitness.ca/warranty sous |'onglet
assistance pour vous inscrire en ligne.

2. le cycle exerciseur doit étre utilisé de fagon appropriée conformément aux instructions fournies dans ce guide.

3. les dépenses encourues pour faire |'entretien du cycle exerciseur, incluant tout item qui ne fait pas partie
de I'appareil au moment de son expédition de I'usine.

4. les dommages au revétement du cycle exerciseur au cours de |'expédition et de |'installation ou suivant I'installation.
5. L'entrefien régulier du cycle exerciseur tel que mentionné dans ce guide.

www.spiritfitness.ca



EXCLUSIONS

Cette garantie ne couvre pas les items suivants :

1.

N O~

O ©

LES DOMMAGES CONSECUTIFS, COLLATERAUX OU INDIRECTS TELS QUE LES DOMMAGES AUX BIENS OU LES
DEPENSES ACCESSOIRES RESULTANT DE TOUTE INTRUSION DE CETTE GARANTIE ECRITE OU TOUTE AUTRE
GARANTIE IMPLCITE.

Note : Puisque cerfaines régions ne permettent pas |'exclusion ou les délimitations des dommages consécutifs ou
collatéraux, cette délimitation ou exclusion peut ne pas s'appliquer & vous.

. Le remboursement au consommateur pour les appels de service. Le remboursement au détaillant pour les appels de

service qui n'onf pas rapport au fonctionnement défectueux ou aux défauts dans la main-d’ceuvre ou le matériel, pour
les appareils qui ne sont plus sur la garantie, pour les appareils qui ont dépassé la période de remboursement pour les
appels de service, pour les appareils qui n'ont pas besoin de composantes de rechange ou I'équipement qui n'est pas
utilisé dans I'installation sans but lucratif ou dans une résidence.

les dommages causés par 'entrefien effectué par les personnes autres que celles autorisées par les compagnies d'enfrefien
de Spirit Fitness; I'usage de piéces autres que les piéces originales de Spirit Fitness; les causes externes telles que la
corrosion, la décoloration de la peinture ou du plastique, les altérations, les modifications, I'abus, I'usage inapproprié,
I'entretien inapproprié, 'alimentation électrique inappropriée ou les actes de la nature.

les produits avec des numéros de série originaux qui ont &fé enlevés ou fransformés.

les produits qui ont été vendus, transférés, troqués ou donnés & une tierce partie.

les produits dont la carte d’enregistrement de la garantie ne se trouvent pas dans les dossiers de Spirit Fitness. Spirit
Fitness se réserve le droit de demander une preuve d'achat si aucun record de garantie existe pour ce produit.

CETTE GARANTIE REMPLACE EXPRESSEMENT TOUTES LES AUTRES GARANTIES EXPRIMEES OU IMPLICITES,
INCLUANT LES GARANTIES DES DETAILLANTS ET/OU LE CONDITIONNEMENT DANS UN BUT PARTICULIER.

les produits utilisés dans les prisons et dans les éfablissements correctionnels.

les garanties & I'extérieur du Canada peuvent varier. Veuillez vérifier avec www spiriffitness.ca pour la garantie des
produits canadiens.

Spirit Fitness



PLAN DETAILLE DU MODELE CIC850
CciC850 N

28 27 27 28

21 19 23 20

62 61 61

60 46

64 67

www.spiritfitness.ca

30
31 26
35 32

O\
33/% :?9

36 36 34 20 21

71.72_ 78

7226 26

73 71 7171 71



LISTE DES PIECES DU MODELE CIC850

No. | DESCRIPTION QTE || No. | DESCRIPTION QTE
1 | Cadre 1 21 | Couvercle du bouton du frein 2
2 | Assemblage du tube circulaire extérieur 1 22 | Vis plate & empreinte cruciforme (UCP) M4 x PO,7 x 10L | 3
3 | Assemblage du stabilisateur avant 1 23 | Bloc du boulon & bouton 2
4 | Roue de déplacement 2 24 | Tige de réglage (courte) 1
5 FRondelle ordinaire SUS304 M8 (D19 xd8,5x 1.0 8 25 | Vis plate & empreinte cruciforme SUS304 M3 xPO,5 x6L| 6
6 Ecrou en nylon SUS304 M8 x P1,25 2 26 | Vis plate & empreinte cruciforme SUS304 M4 xPO,7 x 8L 11
7/ Vis & téfe hexagonale M8 x 1,25 x 451 2 27 | Vis plate & empreinte cruciforme M5 x PO,8 x 8L Q
8 | Ecrou & téte hexagonale @3/8 po x 16T x 8t | 4 28 | Rondelle & ressort SW5 x 1,0t 12
Q@ | LPatte de nivellement 4 29 | Selle 1
10 | Assemblage du stabilisateur arriere 1 30 | Guidons 1
11 | Assemblage soudé du tube coulissant de la selle | 1 31 | Bloc de réglage des guidons (supérieur) 1
12 | Assemblage de la tige de selle 1 32 | Pare-sueur supérieur avant (plus large) 1
13 | Bloc de réglage de la selle 1 33 | Pare-sueur supérieur arriére (plus large) 1
14 | Panneau de la fige de selle 1 34 | Bloc de réglage des guidons 1
15 | Pare-sueur supérieur arriére 1 35 | Tige de réglage (longue) 1
16 | Pare-sueur supérieur avant 1 36 | Vis & téfe hexagonale SUS304 M8 x P1,25 x 251 2
17 | Pare-sueur inférieur arriére 1 37 | Assemblage de la pofence des guidons 1
18 | Pare-sueur inférieur avant ] 38 | Pare-sueur inférieur avant (plus large) 1
19 | bouton réglable 2 39 | Pare-sueur inférieur arriere (plus large) ]
20 | Bouton de serrage 2 40 | Panneau de la potence des guidons 1

Spirit Fitness



No. | DESCRIPTION QTE || No. | DESCRIPTION QTE
41 | Vis plate & empreinte cruciforme SUS304M8 x P1,25x 12L| 2 61 | Coussinet 620377 2
42 | Ensemble du volant 1 62 |PinceenC 1
43 | Anneau en aluminium 1 63 | Vis de réglage de la poulie libre 1
44 | Axe du volant 1 64 | Ecrou de positionnement de la poulie libre 1
45 | Vis plate & empreinte cruciforme SUS304 M5 xPO,8 x 16L& 65 | Vis plate & empreinte crucifome SUS304 M8 x P1,25x 551 4
46 | Vis plate & empreinte cruciforme M8 x P1,25x 10L | 8 66 | Rondelle ordinaire M8 (D16 x d8,2 x 1,01) 3
47 | Aimant permanent 1 67 | Boitier de la poulie libre 1
48 | Pignon / pouhe 1 68 | Fedille fixe du boitier A du volant 1
49 | Manivelle droite 1 69 | Feuille fixe de I'écrou du volant 1
50 | Manivelle gauche 1 70 | SPiece de fixation du tableau du capteur 1
51 | Ensemble du support inférieur 1 71 | Aimant permanent 6
52 | Vis de fixation de manivelle 2 72 | Coussinef LF-191027 3
53 | Petit pignon / pou|ie 1 73 | Patin droit du frein 1
54 | Bloc de roulement gauche 1 74 | Patin gauche du frein 1
55 | Bloc de roulement droit 1 75 | Assemblage du joint de frein 1
56 | Coussinet 1600477 2 76 | Vis plate & empreinte cruciforme SUS304 M4 x PO,7 x 40L| 2
57 | Vis plate & empreinte cruciforme SUS304 M6 xP1,0x 12L& 77 | Ecrou en nylon SUS304 M4 x PO,7 2
58 | Rondelle ordinaire UPC D24 x d8,5 x 5 x 1,5t ] 78 | Plaque tournante de la conduite de frein 1
59 | Courroie 5PK 1360L 1 79 | Axe du patin de frein 1
60 | Assemblage du bras de la poulie libre ] 80 | Gamniture de I'axe du patin de frein 1

www.spiritfitness.ca




No. | DESCRIPTION QTE || No. [DESCRIPTION QTE
81 | Ressort du frein 1 101 | Bague en plastique carrée 1
82 | Conduite du frein ] 102 | FlaRondelle ordinaire SUS304 M8 (D16 x d8,1 x 1,61) ]
83 | Rondelle PE 1 103 | Vis plate & empreinte cruciforme SUS304 MO xP1,0x 20L| 2
84 | Ecrou en nylon SUS304 M8 x P2,0 1 104 | Bouton de la tige de réglage en forme d'éfoile 2
85 | Bloc coulissant 1 105 | Porte-bouteille 1
86 | Ecrou en nylon SUS304 M5 x PO,8 1 106 | Support de la tablette 1
87 | Poulie fixe 1 107 | Assemblage de la base fixe 1
88 | Bague noire en nylon 2 108 | Bouton de type L 1
89 | Goupille L de I'arbre de frein & main 1 109 | Support de la console 1
Q0 | Pince circulaire de type E, &5 1 110-1 | Console DT-3268F 1
@1 | Pince circulaire de type E, &3 2 110-2 | émetteur 1
92 | Assemblage du bras pivotant 1 110-3 | support de retenue 1
Q3 | Poulie fixe en nylon 1 1104 | Vis M5 x 151 1
94 | Goupille B de I'arbre de frein & main 2 111 |Rondelle ordinaire SUS304 M6 (D16 xd6,5x 1,00 | 2
Q5 | Ressort d'extension | 112 | Bague [tige de selle / guidons) 2
Q6 | Bouton du frein 1 113 | Support gauche pour haltéres 1
97 | Couvercle supérieur du bouton du frein 1 114 | Support droit pour haltéres 1
98 | Couvercle du bouton du frein 1 115 | Platine de la plagque extérieure de fixation 1
99 | Tige du frein 1 116 | Plaque de fixation extérieure 1
100 | Ressort de compression 1 117 | Gardechaine gauche A 1

Spirit Fitness




No. | DESCRIPTION QTE || No. | DESCRIPTION QTE
118 | Pefit couvercle de protection de chaine 1 135/ Pedales gauche et droite (L/R) |
119 | Vis plate & empreinte cruciforme M4 x PO,7 x 10L 1 136

120 |Gardechaine droit B ] 137 | porte-aimant 1
121 | Gardechaine supérieur 1 138 | Vis a téfe plate cruciforme M3*PO.5*6L 6
122 | Couvercle du garde-chaine supérieur 2

123 | Gardefrein droit 1

124 | Gardedfrein gauche 1

125 | Vis plate & empreinte cruciforme M5 x PO,8 x 14L [ 25

126 | Vis plate & empreinte cruciforme M5 x PO,8 x 251 | 2

127 | Vis & t6le & téte & empreinte cruciforme 1

128 | Rondelle ordinaire M5 (35,3 x @10 x 1t) 6

129 | Ecrou en nylon SUS304 M10 x O1,5 1

130 | Rondelle ordinaire (D16 x d10,2 x 1,01 1

131 | Vis & téfe hexagonale M6 x P1,0 x 20L 1

132 | Ecrou & six pans (UCP) M6 x PT,0 x 5,0t 1

133 | Ecrou & six pans (UCP) MT6 x PT,5 x /7,8t 1

134 | Vis plate & empreinte cruciforme M8 x P1,25 x 151 2

www.spiritfitness.ca




dyaco

Pour recevoir plus d’information concernant les autres marques et produits fabriqués et distribués par
Dyaco Canada Inc., veuillez nous visiter en direct.

SPIRIT SsOoLEe

FITNESS

spiritfitness.ca solefitness.ca
S
X XTErrn FVERLAS]
~
xterrafitness.ca dyaco.ca/everlast.html
e (]
urc Cikada
dyaco.ca/lUFC/UFC-home.html cikada.ca
ﬂ?lxo.' TRAINOR
SPORTS

agiocanada.ca trainorsports.ca

Pour plus d'informations, veuillez contacter Dyaco Canada Inc.
T: 1-888-707-18801 5955 Don Murie St., Niagara Falls, Ontario L2G 0A9 | sales@dyaco.ca

Dyoco Conodo Inc. dyoco.co




1.888.707.1880 Dyaco Canada Inc.
sales@dyaco.ca 9 5955 Don Murie St.

www.spiriffitness.ca Niagara Falls, ON
L2GOA9 Canada

B

CIC850 Owners Manual
© 2020 All Rights Reserved






